
Wastewater Management and Treatment
Technologies with Recycling and Reuse
Issues in India Leading to Zero Liquid
Discharge (ZLD)

Ashim Kumar Bhattacharya and S. N. Roy

Abstract Wastewater treatment and its recycling issues are considered to be as one
of the greatest challenges in today’s perspective leading to sustainable water manage-
ment practices. Wastewater generated from industrial, municipal and communities is
contaminated significantly our available water resources and, in some cases, make it
toxic as well. It has been estimated that by 2025 India will face severe water scarcity
when the water availability in India will drop below 1,000 m3 per capita unless
adequate and sustainable water management practices are initiated on immediate
[...]
solvents and low molecular weight organic solutes pass through ultrafiltration
membrane with the permeate water [24]. The pressure differences across UF
membrane are considered to be negligible due to non-retaining the salts by the
membrane. But flux rates through themembranes are seems to be quite high allowing
the use of lower pressures.

Nanofiltration (NF)

In themembrane spectrumNanofiltration is positioned after Ultrafiltration but before
ReverseOsmosiswith a typical operating range of 0.001–0.01µm[29]. This is essen-
tially a lower pressure version of membrane capable of removing bivalent hardness
causing ions such as calcium or magnesium together with bacteria, viruses, and
colour. The treatment cost of nanofiltration is generally lower than reverse osmosis
treatment including operational cost. Nanofiltration is preferentially recommended
when permeate with some residual TDS but without colour, COD and hardness is
acceptable. Feed water system needs to be maintained similar to reverse osmosis.
Turbidity and colloidal impurities need to be maintained at minimum level. In case



150 A. K. Bhattacharya and S. N. Roy

of high turbidity specifically when colloidal silica is present, pre-treatment through
Microfiltration and Ultrafiltration is needed to be included in the treatment scheme.
Disinfection of feed will be necessary to remove micro-organism from permeate.

3 Zero Liquid Discharge Concept and Case Study Example

Zero liquid discharge (ZLD) is a process developed to provide beneficial effects to
industrial andmunicipal organizations for tackling the stringent environmental norms
applicable to liquid and solid waste management. The process enables to protect our
environment to its highest level with no effluent discharge or say left over leading
to sustainable environmental practices. ZLD systems employ the implementation of
advanced wastewater treatment technologies to recover and recycle virtually all of
the wastewater produced.

Some of the salient features of a ZLD systems:

• A Zero liquid discharge facility (ZLD), is an industrial or municipal plant means
without discharge of any wastewaters.

• Target ZLD is normally achieved by maximum waste water recovery
• Separation achieve by evaporation or boiling of water or part of waste water not

reusable after passing through membrane process, in evaporators, crystallizers
and recovery. The process produces solid waste and high purity water ready for
reuse.

• Finally, ZLD facility enhances corporate image of an organizationwith a improved
marketing image by providing better water resource optimization on sustainable
basis.

Presently the major drivers of ZLD in the country are

(i) Water scarcity with growing fresh water demand along with still negligible
rate of waste water recycling and water conservation practices following by
the industries

(ii) Economics: recycled water becomes more affordable as the usable water
supply from conventional sources becomes more expensive in many cases
especially coastal and water stress areas.

(iii) Growing social responsibility and as an education towards awareness of
environmental issues

(iv) ZLD cost is generally high in most cases but it might be a more economic
solution when waste needs to be arranged and transported in large volumes
over long distances on daily basis [30].



Wastewater Management and Treatment Technologies … 151

3.1 Process Schematic (in General) for a ZLD Project

Phase-I

Influent → ETP → Treated water from ETP → Ultrafiltration → Reverse Osmosis
→ Permeate Water → Recycle/Reuse.

Phase-II

Reject from Reverse Osmosis systems → Evaporation/Crystallization → Solid
Waste.

Some major components of ZLD Systems

• Ultrafiltration Systems
• Reverse Osmosis (RO) mostly are of two stages
• Mechanical/Multi-effect Evaporators (MEE)
• Agitating Thin Film Digester (ATFD), etc.

3.1.1 Multi-effect Evaporators

This is the most popular and widely accepted unit operation when the desired objec-
tive is to achieve a zero liquid discharge facility to meet the stringent regulatory
norms in wastewater treatment for an industry (Fig. 13).

The following points seem to be important while considering a Multi-Effect
Evaporator system:

• For optimizing the design of an evaporator, one of the most significant consider-
ation is the steam economy (kg of liquid evaporated per kilogram of steam used).
In fact steam economy ultimately governs the successful implementation of the
process.

Fig. 13 Multi-effect evaporators for zero liquid discharge facility



152 A. K. Bhattacharya and S. N. Roy

• The most effective way to obtain high economies is to use a Multiple Effect
Evaporator, whereby the vapor from one effect—is used to heat the feed in the
next effect, where boiling occurs at lower pressure [31].

• Further, by thermo-compression the vapors will condensate at a temperature high
enough to be reused for the next effect through compression, will always help to
enhance efficiency of the evaporator.

3.1.2 Agitating Thin Film Digester (ATFD)

This is another unit operation/equipment which often considered during designing a
zero liquid discharge system.

Operating Principle

• ATFD stands for evaporation of water/solvents to convert concentrated liquid to
dry powder or flakes. Selection is important based on application -either recovered
solvent or dry product or dry sludge.

• Agitated Thin Film Dryer is considered to be the ideal equipment for continuous
processing of concentrated liquid for drying. The design basis consists of cylin-
drical, vertical body with heating jacket and a rotor inside of the shell which is
equipped with rows of pendulum blades all over the length of the dryer.

• Here, heat will transfer from jacket to main shell by smooth agitation while
water/solvent will evaporate and liquid will convert gradually to slurry, to cake
and finally to either dry powder or flakes [32].

3.2 Solar Based Application in ZLD

This application is possible where land is not an issue and easily available. The
reject from RO systems is directly sent to solar based evaporation pond where under
sunlight evaporation take place with subsequent crystallization of the solid. The
dry solid is taken out and stored for safe disposal as per solid waste management
rules/guidelines. This is seems to be quite effective with respect to energy savings
point of view and also significantly low treatment cost with minimum manpower
requirement. Considering the climate scenario in India this type of project may be
looked for southern and western states of the country.

3.3 Application Areas

• Pharmaceutical Industries

– Drying of API and its intermediates to eliminate product the conventional
process of drying.



Wastewater Management and Treatment Technologies … 153

– Recovery of important solvents from the feed.

• Textile Industries

– Drying of concentrated liquid for s recovery.

• Agro Chemicals-Dyers and Pigment Industries

– Drying of product for recovery of inorganic product, to eliminate other
conventional systems

• Chemical and Petro-Chemical Industries

– Drying of Chemical and petro-chemical products to recover the powder or
cakes.

• Sugar Industries and Distilleries

– Drying of concentrated effluent to make the Zero Liquid Discharge System.

• Effluent Treatment Plants

– One stop solution for drying of effluent to make Zero Liquid Discharge.

4 Case Study of Recycle and Reuse Leading to Zero Liquid
Discharge

Case Study-1

A pharmaceutical industry manufacturing formulation-based product generates
waste water at a capacity of 100 KLD. The influent sources are from (i) Utility,
process and kitchen waste and (ii) another source is from sewage water from sanita-
tion activities with a capacity of 10 kl per day. The effluent characteristics from the
two sources are provided below:

Influent Characteristics:

(i) pH—6.2–7.2, TSS—145–240 mg/L COD: 750–1300 mg/l, BOD: 630–
850 mg/l, Oil and Grease: 45–60 mg/l; TDS: 350–430 mg/L

(ii) pH: 6.5–7.8, TSS: 130–280 mg/l, Oil and Grease: 25–40 mg/L, COD: 450–
550 mg/L, BOD 260–300 mg/l.

Desired Treated water quality for recycling and reuse:
The process design has been carried out based on following Treated water quality

for possible recycle and reuse as secondary purpose (non potable use):
pH: 7.0-8.0, TSS: <5 mg/L, BOD: <10 mg/l; COD: 50 mg/L (max), O&G: BDL,

TDS: <500 mg/L.

Process schematic

Influent → Bar screen → Collection Chamber → Oil and Grease Chamber →
Equalization Tank → Flash Mixer → Flocculator → Primary Clarifier → Aerobic



154 A. K. Bhattacharya and S. N. Roy

Treatment (ASP) → Secondary Clarifier → Filter Feed Tank with Chlorine Dosing
System → Pressure Sand filter → Activated Carbon Filter → Treated Water Tank
→ Ultrafiltration Membrane → Final Treated water Storage → CT Make UP and
Gardening use.

STP Process Design: Influent → Bar screen → Collection Chamber → Oil and
Grease Chamber→Equalization Tank→Aerobic Treatment→Secondary Clarifier
→ Treated water with Chlorine Disinfection → Send to ETP Treated water storage
for Ultrafiltration Treatment Plant.

Sludge from the secondary clarifier returns back to aeration tank to maintained
Active Biomass as Mixed Liquid Suspended Solids (MLSS).

Final treated water parameters

pH—7.3-7.8; TSS <3mg/L, Oil and grease—BDL; COD—30-40 mg/l ; BOD—6-8
mg/l, TDS—<400 mg/L; Total Bacteriological Count-Nil.

As Total Dissolve Solids are well within regulatory limits (below 2,000 mg/l) the
Reverse osmosis systems are not considered in the treatment scheme and thereby
minimizing the treatment as well as operation and maintenance cost.

The treated water is recycling reuse for cooling water make up, gardening; road
/pavement washing, fire fighting storage. No water is discharging to any streams
or river leading to zero-discharge facility and thereby meeting successfully the
regulatory board requirements.

Case Study-2

Textile Mill Wastewater Treatment with recycle and reuse:

Typical influent characteristics: pH: 10.5–11.5, Temp: 55–60 °C; TSS: 230–285
mg/L, COD: 750–930 mg/L, BOD: 380–470 mg/L, Pt Co Color: 1200–2200, Flow:
>300 KLD.

Process schematic: Influent → Influent → Bar screen → Collection Chamber
→ Cooling Tower system → Equalization Tank → Flash Mixer → Flocculator
→ Primary Clarifier → Aerobic Treatment (ASP) → Secondary Clarifier → Filter
Feed Tank with Chlorine Dosing System→ Pressure Sand filter→Activated carbon
Filter—Treated water Tank → Feed to two stage RO systems.

1st stage:
Treated water → Microfiltration → Ultrafiltration Membrane →RO Membrane

→Permeate (60% Recovery) → Final Treated water → storage for Recycle and
Reuse.

Reject (40%) from the 1st stage →
2nd Stage RO Membrane system → Permeate for recycle and reuse (20%

Recovery),
Overall recovery combining 1st and 2nd stage: 80% (60% from 1st stage plus

20% from 2nd stage).
Reject from the 2nd stage: Multi-effect Evaporator → Vapour → Condenser →

Condensate → Treated water storage.



Wastewater Management and Treatment Technologies … 155

Solid fromMEE: Crystallization, Collection and Storage and disposal as per solid
handling rules.

Final TreatedWaterQuality: pH: 6.7-7.5, TDS: <10mg/L,BOD: <15mg/L,COD:
<50 mg/l, TSS: <1 mg/L, O&G: Nil.

The final treated water used in process side application and feed to DM
(demineralised) plant for boiler application.

5 Conclusion

Every one of us must accept the fact that water is a basic necessity for the survival
of humans. There is interplay of various factors that govern access and utilisation of
water resources and in light of the increasing water demand it becomes important
to look for holistic, people centred and industry specific approaches for water and
wastewater management. It needs the combined initiative and action of all levels,
for the socioeconomic development of the country. Wastewater Management with
recycle and reuse must be taken as a key performance indicator to protect our fresh
water resources. Looking into Industry, it is the second largest user of water after
agriculture. The amount of water used varies widely from one industry type to
another. Many businesses, notably the textile, food, beverages, and pharmaceutical
sectors are highly water intensive and consume water by using it as an ingredient
in processing finished products. Many businesses discharge of wastewater or wash
water into natural fresh water ecosystems. Each litre of water moving through a
system represents a significant energy cost. Water losses in the form of inefficient
treatment, delivery leakages, theft, and consumer waste all directly affect the amount
of energy required to deliver water for its proper use. Wastage of water directly leads
to a waste of energy. Industries and municipalities must focus on effective water
uses by reducing demand, maximizing recycling opportunities; minimizing water
losses due to breakdowns and leakages; and investing in new water storage infras-
tructure. For Sustainable development optimal management of water and wastewater
leading to zero discharge is now another challenge before the industry. Finally, in
terms of working methodology, it may be looked as a systematic approach of Iden-
tifying, Measuring, Monitoring and Reducing the Water Consumption by different
activities by Industries and municipalities. It should be an exercise of stewardship of
water resources through deployment of cost effective, performance oriented appro-
priate/advance technology focusing on recycle and reusing the wastewater for the
greatest good of society and the environment on sustainable basis.

6 Recommendations

(i) Development of strategy for systematic utilization of water resources in
various industrial processes reducing water demand and losses.



156 A. K. Bhattacharya and S. N. Roy

(ii) Implementation of energy efficient, performance oriented and cost-effective
technologies that helps to achieve sustainable environmental practices with
opportunities for recycle and reuse.

(iii) Conducting water balance study in a regular interval to understand the water
consumption pattern and improvement needs.

(iv) Any better approach and improved technology solution may give a new
pathway to the wastewater management in industrial and municipal sector
in India.

References

1. CGWB (2011) Ground Water Year Book, India 2010–11, Central Ground Water Board,
Ministry of Water Resources. Government of India. http://www.cgwb.gov.in/documents/Gro
und%20Water%20Year%20Book-2010-11.pdf

2. CWC (2010) Water and related statistics, Water Planning and Project Wing, Central Water
Commission, India

3. Water and wastewater treatment, AECINFRA. http://aecinfra.com/water-and-wastewater-tre
atment/

4. CPCB (2009) Status of water supply, wastewater generation and treatment in Class I cities and
Class II towns of India. Series: CUPS/70/2009-10. Central Pollution Control Board, India

5. Van-Rooijen DJ, Turral H, Biggs TW (2008) Urban and Industrial Water Use in the Krishna
Basin. Irrig Drain. https://doi.org/10.1002/ird.439

6. Bhardwaj RM (2005) Status of wastewater generation and treatment in India, IWG-Env. Joint
Work Session on Water Statistics, Vienna, 20–22 June.

7. Wastewater production, treatment, and use in India. http://www.ais.unwater.org/ais/pluginfile.
php/356/mod_page/content/111/CountryReport_India.pdf

8. CPCB (2006) Performance status of common effluent treatment plant in India.
9. CPCB (2007) Advance methods for treatment of textile industry effluents, resource recycling

series: RERES/&/2007, Central Pollution Control Board, India
10. Trivedy RK, Nakate SS (2001) Treatment of hospital waste and sewage in hyacinth ponds. In:

Trivedy RK, Kaul S (eds) Low cost wastewater treatment technologies, ABD, Jaipur, India, pp
132–163

11. Andreas and Shane (2015) Waste water treatment & reuse: past, present and future. Water
7:4887–4895

12. CPCB (2005) Parivesh sewage pollution—News Letter, Central Pollution Control Board,
Ministry of Environment and Forests, Govt. of India, PariveshBhawan, East ArjunNagar, Delhi
110032. http://cpcbenvis.nic.in/newsletter/sewagepollution/contentsewagepoll-0205.html